Caterpillar assembly #1508726 drawings for  789C Truck.
* Last version maybe changed.
12

Steering System Assembly 150-8726 Lines GP-STEERING(Caterpillar 789C truck)

Part NO. 150-8726
Name Lines GP-STEERING
Section Steering System
Modifier -
SNP 2BW IESCN SEBP27901146
Updated 2018-09-14
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 789C Steering System 150-8726 Assembly

150-8726 Lines GP-STEERING , S/N 2BW1547-UP, Part OF 170-3590 Hydraulic AR
Model: Caterpillar 789C
Catalog: Truck
Section: Steering System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 64 0L-1143 0L-1143 Bolt 3/8-16X2.5-IN 8 N
1 65 0L-1351 0L-1351 Bolt 3/8-16X0.875-IN 6 N
2 107 2A-4639 2A-4639 Bolt 3/8-16X1.625-IN 2 N
1 67 0S-0509 0S-0509 Bolt 3/8-16X0.75-IN 2 N
1,2 68 0S-1585 0S-1585 Bolt 1/2-13X1.5-IN C 3 N
2 70 0S-1588 0S-1588 Bolt 3/8-16X1.25-IN 2 N
2 140 6V-8188 6V-8188 Nut 1/2-13-THD 2 N
1,2 71 0S-1595 0S-1595 Bolt 1/2-13X1.25-IN 6 N
1 73 0T-0102 0T-0102 Bolt 3/8-16X0.625-IN 1 N
2 76 0T-0772 0T-0772 Bolt 7/16-14X1.5-IN 8 N
2 74 0T-0320 0T-0320 Bolt 7/16-14X1.25-IN 7 N
1,2 99 1A-2029 1A-2029 Bolt 3/8-16X1.125-IN 3 N
2 149 9B-7237 9B-7237 Bolt 3/8-16X1.25-IN 1 N
2 72 1A-5964 1A-5964 Bolt 3/8-16X4.5-IN C 3 N
2 100 1D-4707 1D-4707 Bolt 7/16-14X2.25-IN 2 N
1 152 9S-8752 9S-8752 NUT-FULL 3/8-16-THD 16 N
1 1F-0750 1F-0750 NUT-WELD 3/8-16-THD 1 N
2 108 3B-1915 3B-1915 Bolt 3/8-16X1.375-IN 34 N
1 110 3G-8054 3G-8054 Clip TAB 8 N
1 111 3G-8057 3G-8057 Clip SLOT 8 N
2 115 4B-7220 4B-7220 Bolt 7/16-14X4.5-IN 4 N
2 116 4F-5192 4F-5192 Bolt 7/16-14X3-IN 2 N
2 9S-4181 9S-4181 Plug 1-5/16-12-THD 1 N
1 10 4T-4284 4T-4284 Filter GP-OIL HYDRAULIC)(STEERING Pump Case DRAIN Y 1 Y
2 75 0T-0573 0T-0573 Bolt 3/8-16X2.75-IN 2 N
1,2 122 5M-2894 5M-2894 WASHER-HARD 10.2X18.5X2.5-MM THK 86 N
1 123 5M-6214 5M-6214 Plug 1/8-27 PTF 1 N
1 150 9L-9132 9L-9132 Washer 10.2X25.5X2.5-MM THK 3 N
2 125 5P-7463 5P-7463 Clip TAB 2 N
1,2 126 5P-7468 5P-7468 Clip SLOT 6 N
1,2 127 5P-7469 5P-7469 Clip TAB 6 N
2 128 5P-8244 5P-8244 WASHER-HARD 12X22.5X2.5-MM THK 23 N
1,2 130 5P-8245 5P-8245 WASHER-HARD 13.5X25.5X3-MM THK 32 N
2 131 5P-8444 5P-8444 Grommet 37-MM ID 3 N
1 134 6D-4246 6D-4246 Clip LOOP 4 N
1,2 6V-8716 6V-8716 Connector STRAIGHT 1 N
1 144 7S-6719 7S-6719 STUD-TAPERLOCK 3/8-16-THD 8 N
1,2 69 0S-1587 0S-1587 Bolt 1/2-13X1.75-IN C 13 N
2 6V-3965 6V-3965 Fitting QUICK DISCONNECT 1 N
1 98 1A-1460 1A-1460 Bolt 1/2-13X2-IN 4 N
2 106 1S-0994 1S-0994 Clip LOOP 2 N
2 66 0L-1352 0L-1352 Bolt 3/8-16X3.25-IN 2 N
2 124 5P-7462 5P-7462 Clip SLOT 2 N
1 139 6V-1889 6V-1889 Clip LOOP 1 N
1,2 132 5S-7379 5S-7379 Bolt 3/8-16X0.875-IN 2 N
1,2 148 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK 3 N
2 146 7X-0312 7X-0312 Bolt 7/16-14X2.5-IN 4 N
2 145 7X-0264 7X-0264 Bolt 1/4-20X2.5-IN 2 N
2 147 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 2 N
2 72 0T-0055 0T-0055 Bolt 3/8-16X4.25-IN 3 N
2 117 176-7695 176-7695 Valve GP-CHECK STEERING C 1 N
1,2 86 148-8361 148-8361 Elbow AS 90-DEG 2 N
1 154 6V-4357 6V-4357 Clip TAB 1 N
1 155 6V-4356 6V-4356 Clip SLOT 1 N
1 156 0S-1621 0S-1621 Bolt 1/2-13X1-IN 1 N
2 157 8T-5360 8T-5360 Washer 12X22.5X2.5-MM THK 4 N
1 158 9X-6458 9X-6458 WASHER-HARD 10.2X22.5X3-MM THK 3 N
1,2 159 1F-7958 1F-7958 NUT-FULL 1/2-13-THD 3 N
2 160 0T-0065 0T-0065 Bolt 3/8-16X3.5-IN 2 N
2 161 113-4339 113-4339 Spacer 10.5X18X21-MM THK 2 N
1 2 039-9892 039-9892 Spacer 13.5X38X29-MM THK 2 N
1 162 9S-1366 9S-1366 Bolt 1/2-13X2.5-IN 2 N
S: 2BW / 2BW (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) C: Change From Previous Type I: Refer TO Hydraulic Information System Y: Separate Illustration

*Assembly 150-8726 Lines GP-STEERING Suitable for 789C Truck Steering System
*Original 150-8726 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 150-8726 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.